
26

Jøtul C 550 V2   139656_01  7/25

Figure 6.1.  

Jøtul C 550 V2 Illustrated Parts Diagram

Use only genuine Jøtul replacement parts.  
Do not substitute parts from any other manu-
facturer. See your local Authorized Jøtul 
Dealer or contact us directly:

Jøtul North America 
55 Hutcherson Dr. 
Gorham, Maine  04038 



27

Jøtul C 550 V2   139656_01  07/25

Jøtul C 550 V2 Parts List
No. Description Part Num-

ber

1 Secondary Air Control Assembly 158403

2 Secondary Air Manifold 227181

3 Screw, M6x6 Button HD 118170

4 Shroud, Bottom 227211

5 Single Blower Assembly 155404

6 Gasket 129670

7 Screw, #8 x 1/2 117917

8 Receptacle, Power Cord 221790

9 Plate, Receptacle Mounting 222442

10 Rheostat, Solid State Variable Speed 225835

11 Bracket, Controls 227213

12 Knob, Rheostat 221788

13 Switch, Rocker 220703

14 Firebox Support 227212

15 Guide, Right Blower 221763

16 Nut, M6 Hex Flange 117968

17 Clip, Attachment 222096

18 Spacer, .250 x .500 117994

19 Guide, Left Blower 221764

20 Base Assembly 227210

21 Nut, M8 Flange 117881

22 Surround Support, Left 222201

23 Bolt, M8 x 20 Flange 117875

24 Cast Attachment Plate 10429916

25 Bolt, M8 x 25 Flange 117876

26 Self Threading M6 x 16 04-117920

27 Screw, #8 x 5/8 Hex Slt 118090

29 Rear Baffle Assembly 158405

30 Left Baffle Refractory 227076

31 Gasket, Rear Baffle 227225

32 Secondary Air Tube, Rear 227073

33 Secondary Air Tube, Front 227074

34 Retaining Pin, Tube 227068

35 Thermo Probe Wire Assembly 227217

36 Firebox Weldment 226868

37 Surround Support, Right 222200

38 Bolt, M6 x 45 9911

39 Bolt, M6 x 50 Hex Head Flange 99101

40 Bolt, M6 x 16 Flange Head 99625

41 Gasket 100038

No. Description Part Num-
ber

42 Front Plate 158407

43 Grate Manifold Plate 10506012

44 Right Grate Plate 10505912

45 Left Grate Plate 10505812

46 Insulation Blanket 227214

47 Air Valve Assembly 158409

48 Valve Holder Assembly 227175

49 Air Manifold Casting 105054

50 Air Manifold Gasket 200024

51 Screw, M6x10 Socket Dr 118292

52 Glass Clip (4 needed) 153620

53 Gasket 100038

54 Glass, Ceramic 5mm 222219

55 LD .250 SA Fiberglass Rope Gasket 129644

56 Latch Bolt, Door 221720

57 Handle, Cast Door 103712

58 Handle knob kit 151991

59 Door 156493

Door Clean Face 158166

60 Hinge Pin 127075

61 Air Cover Plate 158408

62 Washer, M6 Shim 117588

63 Gasket, 2.25" 158406

64 Combustor 158398

65 Brick, Refractory, 8.5x3 221752

66 Brick, Refractory, 8.5x4.5 221751

67 Shroud, Top 227123

68 Channel, Shroud 227119

69 Left Baffle Refractory 227220

70 Washer, M6 117947

71 Nut, Locking M6 118016

72 Approval Plate Assembly 227257

73 Adapter Assembly, Flue 222078

74 Thermo Switch Bracket 227167

75 Thermo Switch 220755

76 Screw, #7x3/8" 117967

77 Wing Nut, M6 117975

78 Cover, Access 227270

79 Gasket, Fiberglass, flat .125 x .625 118203

80 Screw, #8x3/4 Type B Hex Hd Slotted 117986


